PAGE 01 OF 27

e

TafLh | BHES

PARTS NAME: CONTROL

12
11

I'-r.- = - N
" ~ o L2 TR e R
e L = T e -
- '\-\.4-.\_\_‘:_:“-\- ! =
P —
14
& s
s =
- = "'\-\. n
bt =k
o |
6 JI 8 H-‘\--\__— —'_'-Jd- -_'_'_'__4-"
g 1 b
; bl e
- - _/.J-r-
@ e " g
.\-\-‘._\_\— —-'—-- ; -II
i — )
L i
i




FER
I b N

PAGE 02 OF 27

3
Eapss: | BHAS
PARTS NAME: CONTROL
SF. PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
bmam| TEES EEA% (P T4 E K it
1 |T3.6-02020000 R GEAE SHIFT HANDLE ASSY
T [T3.6-02000004 T SHIFT POD ] 2
3 |6B/T818-2000 B 2 S T4 1) BOLT Méx12
¢ [CB/T91-86 T4, 6312 PIN, COTTER
< |73, 6-0200000%" o R AT ROD SHIFT | o E=
6 [F2. 6-00000001 o 2 22 CONNECTOR, SHIFT ROD 4 1
T |F2. 6-00000002 g R CONNECTOR, SHIFT ROD B ]
F4-00000003 KA WASHER l
GB/T5783-2000 7 X 20 BOLT M6x20 1 I
10 |6B/T97. 1-83 THES WASHER )
1 |R4-02000003 b g SPRING, GEAR |
(7 [6B308-84 kS BALL 8 1 T ™
13 |[J1SB2401 07 5 =1 B PY 0-RING )




e PAGE 03 OF 27
=

T A R

PARTS NAME: BRACKET




i

PAGE (4 OF 27

SR i
PARTS NAME: BRACKET

o, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SREE |EGS EHEH (P X) FlEAHR D b it

L | GB/T875-8¢ FF AT EQH 4L RIVET |

1 | F4-01060002 B 1 24 CLAMP HANDLE

I |F2.6-01050101 HEEREN LOCKED SCREW

& | P2 6-01050002 Exes SPRING _

S |2 6-01050001 AR E COVER, SWIVEL BRACKET

6 |F2.6-00000101 HEFs COVER, BRACKET

7 GB/T818-2000 + oA AL B ETMGx 16 SCREW, PAN HEAD Méxl6 3 -
8 |GB/T97. 1-85 T WASHER ¢ 7

9 | 6B/T5783-2000 7 f EHMox30 [BOLT M6x30 4

10 | P2, 6-01050200 fRRAS |LOCKED BLOCK ASSY -

11 | F2.6-01000003 ““‘ﬁi A RUSHING A

) | F2. 6-01000004 e URFTED BUSHING B

13 | B2 6-01050100 o953 44 LOCKED HANDLE ASS |

14 |F2. 6-01040100 AR B DAMPER 1

15 | F2. 6-01040001 A BRACKET , THRUST RECEIVE 1 o &

16 |F2.6-01030100 ARG A FRAL TILT CLAMP HANDLE ASSY ‘
17 | F4-0109000¢ HE |BUSHING

18 |FLe-01030003  |BESLFREE SPRING B

19 |F2. 6-01030004 fE R ALt LEVER, TILT LOCK 1

20 |CB/1879.2-2000 |BE EEEWEfERE210  [PIN #2x10 .

21 | GB/T7940. 1-95 B 3R Ao NIPPLE, (REASE |

22 | F2. 6-01030001 FHIRE BRACKET, SWIVEL l
23 | F2.6-01000001 AR W8x135 BOLT H8x133 | -

M |oy/r6170 185 [RAEEE W NUT 4§ _

25 | GB/T6170-85 AR M NUT M8 ., I

26 | GB/T96-1985 ARE 8 WASHER & )
27 | F2.6-01010000 Ex SRR A BRACKET LEFT ASSY 1

18 30 6=01020000 AR BRACKET RIGHT ASSY 1

29 | F4-01010005 e ) RIVET - )

30 | Fa-01010002 ik R A CLAWP BOLT | 3

31| B4=01010004 fed o B E 4 CLAMP SHIPBOARD HANDLE )

3 | F-01010003 AR RES (LAMP PLATE ) :

33| F2. 6-01000002 B BUSH , BOLT B

W |B/ess. 12000 |EABEAAAGEEANE [ NUT M6 l B

15 |72, 6-01010001 EE BRACKET, CLAMP (LEET) E _

36 | GB/T5782-2000 AR MEx125 BOLT M6x125 1

37| 2. 6-00000100 HEF L4 BRACKET COVER ASSY | 1

3 |72, 6-01040000 ARHEAH THRUST RECEIVE ASSY | |

39 |F2. 6-00000102 R BUSH )




Egi{f:iiljﬂ} PAGE 05 OF 27

s B % 4

PARTS NAME: STEERING




gﬁ.% fit PACE 06 OF 27
FHEL ERWAG
PARTS NAME: STRERING

Y. PART N0, DESCRIPTION DESCRIPTION QTY RENARKS
SEEH|ZERS EHAH (F X FHA R GEX) & s

L | 6B/T5783-2000 7 B EMx2S BOLT M8x2$ 1

L | F-01000014 BT AER |COVER, HANDLE STRERING

5 | F4-01000008 B A 2D BUSH B, HANDLE :.

4 | F4-01000011 A AE WASHER A, BUSH ;

> | F4-05000014 ERFRRERAE HANDLE DAMPER ASSY 1

b | F4-01000010 E2HEB WASHER B, BUSH )

7 | ra-01000012 R AN AR BUSH, WAVE : 1

8 |pa-or000000 BB BUSH &, HANDLE |

y (B/T91-86 ol 6x12 PIN, COTTER @ 1. 6x12 ]

0 F4-01090200 A da s BOLT ,FRICTION ADJUSTING 1

11 | F4-01090001 Gl TR HANDLE, STEERING !

12| P4-01090002 7 AT B AR STAY -

13| GB/T818-8 544 % 4TMSx 12 SCREW, PAN HEAD 2 )

14 |73.6-04000600 iﬁa J‘T‘ﬂ?ffﬂfﬁ THROTTLE CABLE ASSY 1

5 | F4-01090100 T LEVER , THROTLLE ASSY

16 | F4-01090003 %ﬁ#i#ﬁ REEES FRICTION i

LT | F4-01090006 GBS BUSH

18 | F4-01090007 EE# SPRING )

19 | 6B/7848-85 NRE L VASHER 10

20113, 602010001 %I‘Hﬁf i INDICATOR, THROTTLE

I 6B/T827-86 TRIEAIAT § 225 RIVET @253 )
21 |73.6-02010101 %ﬁ'&ﬁﬁ—r#ﬁiﬁﬁcﬁ PLASTIC COVER, HANDLE

13| 6B/T820-83 [THEFTLRAMXS  [SCREW M5x23

241 T15-01020302 B F RS RUBBER COVER, HANDLE .,

25 |13.6-02010100 Bl A A STEERING HANDLE ASSY !

26 | F4-01090401 i e STOPER, HANG ROPE ASSY I

T [ F2. 6-02010200 SEFRAE ENGINE STOP SWITCH ASSY 1l




PAGE 07 OF 27

i

- ="
H= | Ea
[

.LI’ <
| By
T o=
._”h.u m
e | =
il =
= T
- =

il 1._“ .llh.ﬂ
__J_m_..ﬂ._., o B




=S PAGE 08 OF 27
EH A K ERE R
DARTS NAME: | UPPER CASING

S PART 0. DESCRIPTION. DESCRIPTION T REWARKS
fEEw (FHET 24 1 (7 3) £ 12 GE b

[ |13 6-02000001 KL% E TR UPPER CASING 1
0 |73 6-02000008 HA 2R (CASKET EXHAUST COVER | 1

3 |F26-02000004 HA B0 EXHAUST COVER I
4 |GB/T97. 18 LHE WASHER 5
5 |oB/T818-2000 LA LB [SCREY 9

6 |F4-02000012 * ERERBH X RUBBER PLUG, UPPER 1

1 73 6-00000001 K CASKET, ENGINE |
8 |73 602000003 TREFER \cOVER, SHIPT ROD I o
9 360000006 |[ERERE AR GOV 14

10 |GB/TATR3-2000 7 f AR5 x 12 BOLT M5x12 2

11 [FL 6-00000102 T BUSH |

12 |13.6-02000007 i IHANDEL 1.

13 |GB/T5783-2000 A F 2625 BOLT M6x23 ?
14 |GB/T6170-2000 RS NUT 6 )

15 [F4-00000001 215 {12 DTN, HOLLOW )

16 [Fa-02030003 DawHRAE RUBBER BUSHING 1

17 |Pe-02030002 s e BUSHER . DRIVE SHAFT [

18 [F4-02030001 BEik BXTENSION ]
19 [6B/T 893.1-1986 3B 4 R 22 CIRCLTP L |

20 F4-02030003 Rt it 5 RUBBER BUSHING |

|




fEF At

PAGE 09 OF 27

F 12

AT R

PARTS NAME:

LOWER DRIVE ASSY

e

a1

41—




'{&:

Tt

IP&GE 10 OF 27

FHBL KT B4t
PARTS NAME: LOWER DRIVE ASSY
N, PART NO. DESCRIPTION DESCRIPTION QT REMARKS
SRTE | ZrR T U4 (P X) FHAR G e i
1 [B/T5782-2000 7 f LA Mox4S HEXAGON BOLT Mox45 4
|1 [P4-03000020 EEEER PLATE , WATER POMP FIXED : [ | T
3 [F4-03000021 R RUBBER TUBE ,VWATER PUMP | 1 ]
i [F4-03000013 KEmEm4  |PIN,WATER PUMP | 2
5 [F4-03000019 KE# HOUSING , WATER PUMP 1
6 [F4-03000018 7 & m GASKET , WATER PUMP COVER | I
T [R-03000017  kEME COVER , INNER WATER PUMP 1
"8 [F4=03060000 |zt (IMPELLER , VATER PUMP 1
9 [F4-03000015 a4 OUT PLATE 1 B
10 [F4-03000014 TA# A (A%%)  [RUBBER JACKET ,SHIFT ROD | I e
11|13, 6-03010000 R Elu G CAM ASSY , SHIFT ROD L
13.6-030100008  |EMSRAE CAM ASSY , SHIFT ROD s
12 [iB/T5783-2000 7 f L M6 HEXAGON BOLT M6x25 :
13 [6B/T97. 1-8 24 - |WASHER , PLATES 5
14 [F-03000012  |[kEE ~ |BASE , WATER PUNP 1
15 [F4-03000011 KEJES 4 1 [ERMETIC GASKET 1
16 [P4-03000027 WAM T 10,8217 [0IL SEAL )
17 [E4-03000003 49 5% 30 4 40 | WASHER, SHAFT PROPELLER ) -
18 |oB/1276-94 PRI AR6302 {BEARING R
19 |B/TaT694 (B mEEAG0040) BEARING |2
20 [F4-03050002 87 6 b A1 3x2 2T 0IL SEAL )
21 [TISB2401 P48 PKTEEBEEKEZIWE 0-RING | |
22 [P4-03050001 KTEEEkZ COVER , LOWER CASING | 1
23 [GB/TSTSR2000 |k A LeEmAN6x0 HEXAGON BOLT Mgx20 =R
24 |F4-03000003 AR BT % BEARING |1
25 |F4-03000023 EmIlEE PLUG , OIL HOLE 3
26 [F4-03000024  [EmslEEd GASKET 3 I -
27 [F4-03000001  |ATFREEK LOWER CASING L
28 [oB/1896-86  |[FrodkEe |CIRCLIP |
29 [P4-03000007 =i INITIATIVE GEAR | 1
30 [F4-03000006 THEBRE WASHER , INITIATIVE GEAR |
31 [F4-03000002 M bl 4 BEARING
30 [FA-03000008 |BAHE | PLUGER , SHIFT 4=
33 [F4-03010000 A b 44 POSITIVE GEAR ASSY
34 [F4-03030002 AT CLUTCH BLOCK “ '
35 [F4-03000003 TAELT & SPRING , CLUTCH BLOCK 1
%6 [F4-03030001 1872 8 SHAFT , PROPELLER BN
37 (T3, 6-03000001 15 271 3 SHAFT , DRIVE L
© [T3.6-03000001S  |#ahH SHAFT ,DRIVE g
38 [F4-03000016 R PIN 2 -
319 [F4-03000003 b A1 R CLIP !
40 5B/T5782-2000 sk G167 [HEXAGON BOLT ERERS L
6B/T5782-2000 A kK RMexd0 IEXAGON BOLT ] g 0
41 [GB/T879. 2-83 A EAEEAEAD2 5x20 | PIN 1




%

EFE

PAGE 11 OF 27

R4 R

KP

.'q'i_ﬂ—:l:
< 2.7

sl g )

PARTS NAME:

LOWER CASING & DRIVE 2

A

N

[#]




T

PAGE 12 OF 27

10 [B/T861. 1-87

A4 S E

WASHER, INTERNAL TOOCH 6
BOLT Méx14

R EAR AT RERhEm 2%
PARTS NAME: LOVER CASING & DRIVE 2
SY. | PART 0. DESCRIPTION DESCRIPTION 0} RENARKS
Sueam| 2hgs 44 (B ) T4 G0 b 2
1 |13.6-02000002 ok WATER TUBE 1
13.6-000000018  [EAE WATER TUBE 1
2 [13.6-02000008 IHHRHE [-SHAPED RUBBER BAND 1
3 [ra=00000001 200 B A4 PIN )
& [R4=03000025 T4tk KPACER .
S F4-03070001 AT PROPELLER ASSY 1
6 F4-0300002¢ TR WASHER 11
T 403080000 ICET: NUT ASSY B
8 [0B/T91-86 T 442, 5x30 PIN, COTTER 2. 5x30 ]
0 [F4-03000022 1 ANODE 1
1
1

i B/T5783-2000

f‘ifﬁ B2 pe M6 x 14




—i=r H- {en 12
ps .{.qiﬂﬂ PACE 13 OF 27
R P KRG
PARTS NANE: TONITION ASS'Y
- 1 B




AT M

PAGE 14 OF 27

FH4 EXE4
PARTS NAME: IGNITION ASS’ Y
3. PART WO, DESCRIPTION DESCRIPTION 0Ty REMARKS
smea | THES FE4H (PR 2445 (ER % ki
1 [F4-04000026 R4 M1 0x1. 25 NUT 1
) |13, 6-04000016 ThRLE WASHER 1 E
C 3|13 6-04000007 LR HE PULLEY, STARTER 1 I
4 [3. 6-04000200 Kb [FLYWHBLL ASSY 1
5|03, 604000006 K EEE (Y | 1
6 (T3, 6-04000300 o R 4 1 HIGH PRESSURE ASSY 1
T |6B/T93-1987 B B S |WASHER. SPRING ) -
8 oB/T818-2000  [HEREESLIZATMEX20 SCREW, PAN HEAD M5x20 ¥ I
9 |13, 6-04000400 EkEEaE 0D LUNIT ASSY T "ol
10 |GB/T5783-2000 NHIERMG6 BOLT Méx16 1 e
11 [6B/T97. 1-83 T 6 WASHER 1
12 [6B/T5783-2000 75 A 2R N6x20 BOLT M6x20 1
13 |73, 6-04000005 A _ CLAMP A b
14 (73, 6-04000009 &0 2. Sxp Tx150 ITUBE, WATER W I  h
15 [T15-03010202 | A PRALN TUBE |
16 |oR/T5783-2000 NGy BOLT Mo6x12 3
1T (13, 6-04000100 i & 5 B \LOIL, PULSER 1 ) L
18 |cB/T818-2000 I T eh L SCREW, PAN HBAD M3x10 B . _
19 [13.6-04040000  |[REABHAME STARTER 48" ¥ 1 D
20 {T3.6-04000014 I RER BLOCK, SHOCK ABSORPTION | 1
21 |GB/T5783-2000 7 f s peMox 12 BOLT M6x12 )
22 |eB/T9T. 1-85 THE § ASHER 6 | )
23 CLAMP B -

T3, 6-04000015

£




FdiEal

PAGE 15 OF 27

F oL A

EE b

PARTS NAME:

CYLINDER & CRANKCASE




e

PAGE 16 OF 27

el A Abr b B
PARTS NAME: CYLINDER & CRANKCASE

g1 PART WD, DESCRIPTLON DESCRIPTION 0Ty RENARKS
5EEH | T84S 45 (530 Fh4H D 43 bt

I (T3, 6-04010000 WAL 4815 RANKCASE ASSY 1
© 9 |GB/T818-2000 + 54 S ATHAx 12 GOREW. PAN HEAD M4x12 | 2

3 |13, 6-04000004 A CASKET, SHELL OIL SEAL | 1

4 [oB/T97.1-85 74 E WAHSER 4 12
5 |13.6-04000001 5734 A 'FASKET, CYLINDER HEAD |

6 [T3.6-04000002 il [CYLINDER COVER |
7 [13.6-04000003 AR SR PLATE, TONK
8 |6B/T5783-2000 ARG X 30 BOLT M6x30
9 [BPREHS 10 Kb 3 KPARK PLUG 1 )
10 |oB/T5782-2000 SN2 HRMB X 65 BOLT M6x65 re e

11 |GB/THT783-2000 75 FIZRMB X 30 BOLT Mox30 2

12 |GB/197. 1-85 THE6 0000 [FAHSER 6 10
13 |FA-04060004 Rahd E10.8x20x7  DIL SEAL )

14 |13, 6-04030001 HEIDRN KHELL, OIL SEAL 1

5 |6B/T819. 1-2000 2 7, 3 ETMex 14 BCREN Mdx12 )

16 |T3.6-04010202 #EEE PLATE, INTAKE VALVE I

17 |13 6-04010203 8 AR LIMITATIVE PLATER, VALVE 1

g [F15-00000006 A 6x12 |m i

| | | ——t




TAEF PAGE 17 OF 27

LR

Al s &

PARTS NAME:

CRANKSHAFT & PISTON

\
Y




il

PAGE 18 OF 27

T4 HHLEE
PARTS NAME: CRANKSHAFT & PISTON
3N, PART N0, DESCRIPTION DESCRIPTION o RENARES
$E2H |RERT T (R ) THER(EX) NE £iE
| |T3.6-04010002 ﬂaiﬁaﬂa#zoxw OI1, SEAL 2
2 |6B/T276-94 R A 600402 (B 4) BEARTNG )
3 [13.6-04020102 Hitsy PIN, CRANKSHAFT B _
4 |T3.6-04020101 e LA BLOCK, SWING A
5 [13.6-04020103 -k NEEDLE ROLLERBEARING i
6 |T3.6-04020104 T ROD 1
7 113.6-04020105 HﬂfﬂHi}w ‘ BLOCK, SWING B 1 :
g |T3. 6-04020003 EENTE CIRCLIP 9 |
g |13. 6-04020005 fﬁﬂ_é’f“-] PIN, PISTON | _
10 |T3.6-04020002 I PISTON RING _
11 [73.6-04020001 %2k OT1. SEAL
12 |13.6-04020004 Wkl NEEDLE _.
13 [13.6-04010001 AN J ROLLERBEARTNG ) i '
14 [13.6-04020100 HAAERT AL CRANK ASSY 1




0.

Yl

PAGE 19 OF 27

SHEAR WhES
FUBL

PARTS NAME:




i

PAGE 20 OF 27

BEEE(

FHEL Bk 24
PARTS NAME: RUBL

SN, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SESHE| Fl%S FHLH (F X ZHL R EX) BE &

I |F4-04120100 itk 'k ilas TANK COVER ASSY |
1 |P4-04120103 FREEE SPRING , PREVENT DESQUAMATING | !

3 |F4-04120103 R SHEET METAL , PREVENT DESQUAMATING | 2

4 |F4-04120106 Mayie RYELET , STEEL WIRE 2

S |F4-04120104 [ e CHAIN ,PREVENT DESQUAMATING | 1

6 [F2. 6-04000011 AR R WASHER , DAMPER 1
7|13, 6-04050001 i FUEL TANE , INNER L

g [F4-04120002 HAHEE DAMPER , FUEL TANK A 3

9 [T3. 6-04000010 AT TUBE, DAMPER ) 2

10 [12. 6-04000034 WA EEED DAMPER , FUEL TANK B 1

11 [6B/T5783-2000 AP E6xDS HEXAGON BOLT Méx23 !

12 [6B/797. 1-85 T4 6 WASHER , PLATE 6 ]

13 [P4-04120003 WA FILTER , FUEL TANK 1

14 [13. 6-04000013 W A OTL TUBE A ‘ '

15 [P4-05000010 A SPRING , OIL TUBE A

16 [F2. 6-04000030 SPRING , OIL TUBE €




PAGE 21 QOF 27

T4 iR

PARTS NAME:

[NTAKE

I
f?&
il @
o
K. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
FREH | EfhT L) FAE4 R (E ) M &l
1 |T3.6-04000500 B = (ARBURETOR ASS’Y 1
2 |T3. 6-04000008 HEHEE STLENCER . INTAKE 1
1 |GB/T818-2000 -2 A LB AT x 2§ SCREW . PAN IEAD )
4 |T3. 604000012 B E BUSH . CARBURETOR 1
$ (T3, 6-04000501 b 20 B 0-RING , CARBURETOR 1




i,

PAGE 22 OF 27

EH A K E
PARTS NAME: | BOTTOM COWLING

SN, PART O, DESCRIPTION DESCRIPTION 0Ty REMARKS
BB\ ZHET ZE4H (2 X) Fh 4 3 (E ) e it
L |73, 605000003 B s RUBBER PLUG, CTRCULAR 1 L
1 |F2.6-05000008 &4 24 HOO, LOCKING ) _
3 |F2. 6-05000010 AEERM METALLIC LINK ROD » | _
{ |6B/T5783-2000 < BEEN6xL6 — IBoLT Méx1G | -
5|13, 6-05000002 B TUBE, BOTTOM COWLING !
6 |T3. 6-05000001 KE BOTTOM COWLING 1
7 [B/1845-85 + 5 5L JEATSTD. 9x6. S|SCREW, TAPPING ST2. 9x6. § i | [
8 |F2. 6-05000008 BUdEEs  |CONNECTER-ROD 1 it
9 [GB/T96-85 TR WASHER 6 4 _
10 |GB/T845-83 e 48 3 B ATSTA. 8x9. SISCREY, TAPPING ST4.8x8.5 |
11 |GB/TS5783-2000 A~ R EN5x10 BOLT MSX10 1
10 (T3 6-05000101 EFEE AR PLAT, 0IL SWITH 1 - —
13 |T3.6-05000100 W R A OIL SWITH ASSY | 1
1 |meusoomn  [ERAS CHOKE ASSY N
5 |GB/TY7. 1-85 T S WASHER 1 !
15 [T3. 605000005 B 6 10x0 5 0IL TUBE B 1




PAGE 23 OF 27

T4

£ il

PARTS NAME:

TOP COWLING

4.
| 19
2
1
SN, PART NO. DESCRIPTION DESCRIPTION 0Ty REMARKS
SRTA | ST FIEL R (P R4 R G iE bt
1 IT3. 6-00000002 e TOP COWLING 1
7 T3, 6=07000003 Ik (£ ) MARE 2 (LEFT) 1
3 T3, 6-07000004 ik (%) MARK 1 (RIGHTWARD ) [ _
¢ [13.6-07000001 FRAEL (3D MARK 3 (PORE) 1




PAGE 24 OF 27

EE

L

—
— E—

—
-
A | =
| =2
g [ =
=u-| ea
..__.m..wﬂ.mpu mumnnﬂ
b | ==




LS PAGE 25 OF 27

EH A BEE |

PARTS NAME: REPARE KIT 1
SN. PART NO. DESCRIPTION DESCRIPT ION QTY REMARKS
$EEH | THES EHAH (R0 FELHRER) HE it
1 |T3.6-04010002 M 2042 %8 0IL SEAL ]
) |13 604000004  |wHEEEHE GASKET, SHELL OIL SEAL ol
3 |Fa-04n60004 Batt EBH10.8x20x 7 [0IL SBAL 4 -
T e GASKET, CYLINDER HEAD 1 -
5 |13, 6-00000001 EANERE | GASKET , ENGINE 1
6 |T3.6-02000006 EMEHH GASKET, COVER 1
7 |13, 602000009 HE EH 4 GASKET, EXHAUST COVER L i B
g |Fa-02000012 KEZERREL RUBBER PLUG, UPPER 1
9 [73.6-02000008  |IAHEE ~ |1-SHAPED RUBBER BAND |
10 |13 6-04000501 RO E 0-RING . CARBURETOR e




PAGE 26 OF 27

TETT

]
= -
L | r....ulL 7
Sk
= |
B | = |
[ = 15 I
e ouill R |
- |
| =
_ ”_ b
Shie E .._.... :
| =
=y
B | e

= 7 e
.,%,f_,/ N wlh N e i R T
Wy \ LI >
____,”_ : _ | __ __ __ b

e ML L s F




x #%ﬂﬂ

PAGE 27 OF 27

FEMEA I BHES
PARTS NAME; REPAIR KIT 2
SIN, PART NO, JESLRI?TIUH DESCRIPTION OTY REMARKS
SESE | BHE% SHAHED 4R G0 hE i
1 |P4-03000021 REflE RUBBER TUBE, WATER PUMP |
) |F4-03000018 % = p GASKET, WATER PUMP COVER 1
3 |F4-03000017 KERF SHELL, INNER WATER PUMP 1
4 |F4-03060000 A EH B IMPELLER, WATER PUMP 1
S |F4-03000015 N OUT PLATE 1
6 |R4-03000014 THERERE (AHE) RUBBER JACKET, SHIFT ROD 1
7 [F4-03000011 AR H8 CASKET, WATER PUMP 1
8 |F4-03000027 Warsn T iat 10.8x21 7 0IL SEAL )
) [F4-03000024 Al EELE GASKET 3
10 [F4-03050002 MR that 1320 xT 0IL SEAL )
11 [JISB2401 P48 KT RERBEINE 0-RING 1




	P1
	P2
	P3
	P4
	P5
	P6
	P7
	P8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P17
	P18
	P19
	P20
	P21
	P22
	P23
	P24
	P25
	P26
	P27

